The best thing about the toy chest is that it is very easy to build. All you need is the basic understanding of woodworking and a few tools to get started. You can also modify your kid’s toy chest in any way you want or build in a different design or color different from the one pictured above. You can try some other designs for your plan in the below-mentioned link.
Instead of permanently mounting my 6-in. vise to a work-bench, I attached it to scrap plywood so I can clamp it wherever I need it. Stack two pieces of 3/4-in. plywood and screw them together with 1-1/4 in. drywall screws. Mark the vise-mounting holes on the plywood and drill 3/4-in. guide holes through both pieces. Recess the nut by drilling through the bottom sheet with a 1-in. spade bit using the 3/4-in. hole as a guide. Fasten the vise to the plywood with bolts sized to match the vise-mounting holes. If the bolt shafts are too long, cut them off with a hacksaw. — LuAnn Aiu. Plus: Learn how to use vise grips to pull nails.
I mix a lot of epoxy in small batches, but I’ve seldom had the right size container on hand. I solved this problem by drilling 1-1/2-in. holes in 2×4 scraps with a Forstner bit. The resulting shallow “cups” allow easy mixing without the risk of spilling. When the holes are used up, I just make a new mixing board. — Bill Wells. Save your takeout utensils to use in the shop!
What is the one thing every woodworker needs? Yes, a workbench. Now that you have or at least I am assuming you have worked on so many woodworking projects, you are close to becoming a professional woodworker. You now probably owe yourself a nice woodworking bench. You should also know that a true woodworker never buys his bench from the market, but always builds one himself. But before you start this project, you should know what a workbench is.
Instead of permanently mounting my 6-in. vise to a work-bench, I attached it to scrap plywood so I can clamp it wherever I need it. Stack two pieces of 3/4-in. plywood and screw them together with 1-1/4 in. drywall screws. Mark the vise-mounting holes on the plywood and drill 3/4-in. guide holes through both pieces. Recess the nut by drilling through the bottom sheet with a 1-in. spade bit using the 3/4-in. hole as a guide. Fasten the vise to the plywood with bolts sized to match the vise-mounting holes. If the bolt shafts are too long, cut them off with a hacksaw. — LuAnn Aiu. Plus: Learn how to use vise grips to pull nails.
We will suggest you select the simple Birdhouse if you are new at woodworking but be sure to select its design with respect to the place where you are going to hang/place it. One of our simple Birdhouse tutorials will help you building one. We have managed to include a source tutorial below that will help you to understand illustrates and the instruction to building a simple Birdhouse.
×